



No. : SHIN2306000686CM03\_EN Date : 2023-06-28 Page: 1 of 6

CUSTOMER NAME:	DAREKAOU (CHANGZHOU) DECORATIVE MATERIALS CO., LTD.
ADDRESS:	2203 RM., 398# TONGJIANG RD.,, NEW NORTH DISTRICT,
	CHANGZHOU, JIANGSU

:	SPC FLOOR
:	1220x230x4.3mm+1.7mm IXPE(6mm)
:	2023/04/28
:	JIANGSU SINOFLOR NEW MATERIAL CO., LTD
:	Oceanus Decor & Flooring Inc.
:	OCEANUS
	:

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

\*\*\*\*\*\*

Date of Receipt	:	2023-06-12		
Testing Period	:	2023-06-12 ~ 2023-06-28		
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)		

Signed for SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..

Wann ziven

Ziven Wang Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions. If any. The Company's sole responsibility is to its Client and this document is advised that information contained hereon reflects under the transaction documents. This document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (85-75);8307 1443, or email: CO.Doccheck@asg.com

of entanii, <u>Chrootenaesbacture</u> No.68, Block 1158, East Kang Qiao Road, Putong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 www.sgsgroup.com.cn 中国・上海・浦东康桥东路1159弄69号 邮编: 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 e sgs.china@sgs.com



No. : SHIN2306000686CM03\_EN

Date : 2023-06-28

Page: 2 of 6

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Wear Layer Thickness	ASTM F410-08(2022)	See Result	/
2	Dimensional Stability and Curling after Exposure to Heat	ASTM F2199-20	See Result	/
3	Residual Indentation	ASTM F3261-20 Section 8.1 & ASTM F1914-18	See Result	/
4	Locking Strength	ISO 24334:2019	See Result	/

Note: Pass : Meet the requirements; Fail : Does not meet the requirements; /: Not Apply to the judgment.

#### Original Photo(s)





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) lested and such sample(s) are retained for 30 days only. Attention: <u>coheck the authenticity of testing /inspection report & certificate</u>, please contact us at telephone: (86-755) 8307 1443,

or or analit <u>CN\_Doccheck@sgs.com</u> No.88, Block 1158, East Kang (ibo Boad, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853/68183920 www.sgsgroup.com.cn 中国 · 上海 · 浦东康桥东路1159弄69号 邮编: 201319 t(86-21) 61196300 f(86-21) 61191853/68183920 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



No. : SHIN2306000686CM03\_EN

Date : 2023-06-28

Page: 3 of 6

1. Test Item: Wear Layer Thickness

Test Method: ASTM F410-08(2022)

Test Condition:

Specimen: 50mm×13mm×6mm, 5pcs

Lab Environmental Condition: (23±2)°C, (50±5)%RH

Test Result:

Test Item	Test Result		
	Average Value: 0.4425		
Wear Layer Thickness (mm)	Maximum Value: 0.4475		
	Minimum Value: 0.4375		

Note: Test specimens were cut from original samples.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Tarma-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unavful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) as applie(s) are retained for 30 days only. <u>Altention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443</u>,

or email: <u>CN\_Doccheck@ags.com</u> No.88, Block 1159, East Kang Qiao Boad, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 www.sgsgroup.com.cn 中国 · 上海 · 浦东康桥东路1159弄69号 邮编: 201319 t(86-21) 61196300 f(86-21) 61191853 /68183920 e sgs.china@sgs.com



No. : SHIN2306000686CM03\_EN

Date : 2023-06-28

Page: 4 of 6

2. Test Item: Dimensional Stability and Curling after Exposure to Heat

Test Method: ASTM F2199-20

Test Condition:

Specimen: 305mm×127mm×6mm, 2pcs

Heating temperature: 82°C

Heating time: 6h

Lab Environmental Condition: (23±1)°C, (50±5)%RH

#### Test Result:

Test Item			Test Result		
			Individual Value		Average Value
Dimensional	Dimensional Stability	MD	0.017	0.016	0.016
Stability and	- Linear Change (%)	AMD	0.020	0.020	0.020
Curling after	Curling (in)		0.000	0.000	0.000
Exposure to Heat			Maximum Curling: 0.000		

Note:

1). A negative value indicates shrinkage, and a positive value indicates growth.

2). Upward curl is expressed as a positive curling and downward curl is expressed as a negative curling.

3). Test specimens were cut from original samples.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability. indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company, and unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. <u>Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443</u>,

no.68, Block 1158, East Kang Qiao Road, Putong District, Shanghai, China. 201319 t (86-21) 61196300 f (86-21) 61191853/68183920 www.sgsgroup.com.cn 中国・上海・浦东康桥东路1159弄69号 邮编: 201319 t (86-21) 61196300 f (86-21) 61191853/68183920 e sgs.china@sgs.com



No. : SHIN2306000686CM03\_EN

Date : 2023-06-28

Page: 5 of 6

3. Test Item: Residual Indentation

Test Method: ASTM F3261-20 Section 8.1 & ASTM F1914-18

Test Condition:

Specimen: 50mm×50mm×6mm, 3pcs

The diameter of indenter: 6.35mm

Total load: 34kg

Maintain time: 15min

Recovery time: 60min

Lab Environmental Condition: (23±2)°C, (50±5)%RH

Test Result:

Test Item	Test Result			
	Individual Value Average Va			
Residual Indentation (mm)	0.050	0.050	0.100	0.075

Note: Test specimens were cut from original samples.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terma-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in fully, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) lested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

No.68, Block 1158, East Kang Qiao Road, Putong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853/66183920 www.sgsgroup.com.cn 中国・上海・浦东康桥东路1159弄69号 邮编: 201319 t(86-21) 61196300 f(86-21) 61191853/68183920 e sgs.china@sgs.com



No. : SHIN2306000686CM03\_EN

Date : 2023-06-28

Page: 6 of 6

4. Test Item: Locking Strength

Test Method: ISO 24334:2019

**Test Condition:** 

Specimen: 220mm×200mm×6mm, 10pcs(5pcs for long side,5pcs for short side)

Test rate: 5mm/min

Lab Environmental Condition: (23±2)°C, (50±5)%RH

Test Result:

Test Item		Test Result			
		f <sub>max</sub> (kN/m)	f <sub>0.2</sub> (kN/m)	Δs (mm)	
Locking Strength	Short side	5.9	0.4	1.93	
	Long side	6.0	0.5	2.03	

Note:

1. Test specimens were cut from original sample.

2. Test specimens were jointed by two pieces.

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test items are within the scope of China Metrology Accreditation(CMA); without CMA logo expresses that part/all of the test items are not within the scope of China Metrology Accreditation(CMA), and just for client internal reference.

\*\*\*\*\*\*\*\*End of report\*\*\*\*\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability. indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. A unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443**,

no.68, Bilock 1158, East Kang Qiao Road, Pudong District, Shanghai, China. 201319 t(86-21) 61196300 f(86-21) 61191853/68183920 www.sgsgroup.com.cn 中国・上海・浦东康桥东路1159弄69号 邮编: 201319 t(86-21) 61196300 f(86-21) 61191853/68183920 e sgs.china@sgs.com